

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-03-28 15:45:38
 Date of Next Testing: 2030-03-27 15:45:38
 Product Name: **Bismuth(III) acetate**
 CAS Number: 22306-37-2
 Specifications & Purity: $\geq 99.9\%$ metals basis
 Lot #: C2623244
 SKU #: **B303105**
 Version: **0**
 Analysis #: **682554**
 Storage Temperature: Room temperature, Argon charged

Parameter	Limit Values	Result
Bi (Compleximetric EDTA)	51.4-56.8(%)	55.49000 %
Purity(Based on Trace Metals Impurities of ICP)	99.9-100(%)	99.99020 %
ICP: Confirms Bismuth Component	Confirmed	Confirmed
Appearance (B303105Form)	Powder or Crystals	Powder or Crystals
Appearance(B303105Color)	White	Colorless transparent to faint yellow



John Su
QA & QC Manager